

Report No	: IMTS/028/24-25	Issue Date	: 24-09-2024
Customer Ref	: Nil	IMTS Ref/Date	: IAF/028-01/24-25 Dt: 24-09-2024
Date of Receipt	: 24-09-2024	Date of Testing	: 24-09-2024
SAMPLE INFORMATION			
Sample ID	: ID 1	Grade	: EDD
Sample Shape	: Sheet	Qty	: 1 No
Batch No	: Nil	Heat No	: Nil
ENVIRONMENTAL CONDITION			
Discipline	: Chemical	Test Method	: IS 8811-1998(RA 2018)
Test Performed	: Spectro Analysis	Test Location	: Lab

TEST RESULTS

Test parameters	Observed Values (%)
C - Carbon	0.008
Si - Silicon	0.001
Mn - Manganese	0.116
P – Phosphorous	0.006
S - Sulphur	0.009
Cr – Chromium	0.007
Mo - Molybdenum	0.001
Ni-Nickel	0.006
Al-Aluminium	0.044
Cu-Copper	0.004
Nb-Niobium	0.007
Ti-Titanium	0.072
V-Vanadium	0.001
W-Tungsten	0.001

Tested by:

Name : Prathap G
Designation : Testing Engineer